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Prifbericht Nr. 17/0054
Test report No. 17/0054

Berichtsdatum
2017-01-11
Date of report
Auftraggeber
Client Pu
Produkt Manager

Otto-Hahn-Str.5
34123 Kassel, DE

AIK Flammadur Brandschutz GmbH

Currenta GmbH & Co. OHG
ANT-MA-Brandtechnologie
CHEMPARK, Gebaude B 411
D-51368 Leverkusen

brandtechnologie@currenta.de
www.brandversuche.de
www.fire-testing.eu

Sitz der Gesellschaft: Leverkusen
Amtsgericht Kéln, HR A 20833

4 (( DAKKS

Akkreditiarungsstalla
C-PL-14027-01-02

Mengxiao.pu@aik-flammadur.de

Gepriiftes Produkt

Product tested Flammadur A365
Prifverfahren ASTM E 662:2015
Test method

Materials

ASTM E 662:2015

Gepriifte Dicke

Thickness tested 23.6 mm

Standard Test Method for Specific Optical Density of Smoke Generated by Solid

Standard Test Method for Specific Optical Density of Smoke Generated by Solid

Materials

Produktbeurteilung NFPA 130:2017

Product assessment

Standard for Fixed Guideway Transit and Passenger Rail Systems

Chapter 8 — Vehicles

NFPA 130:2017

Standard for Fixed Guideway Transit and Passenger Rail Systems
Chapter 8 — Vehicles

Prufergebnis

Test result
Prifdatum Bestrahlungsstarke KenngroRe Beanspruchung Ergebnis
Date of test Irradiance Parameter Exposure Result
Ds(1.5) (-) Ohne Ziindflamme <1
Ds(4.0) () Non-flaming mode 3
2017-01-06 25 kW/m2
Ds(1.5) () Mit Zindflamme 1
Ds(4.0) (_) Flaming mode 13

Frank Volkenborn
(Laborleiter Brandtechnologie)
(Laboratory Manager of Fire Technology Department)

1.

12.01.2017 07:16 7

Jochen Pothmann
(Sachbearbeiter Brandtechnologie)
(Fire Technology Department, Customer Support)
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